BELL SYSTEM PRACTICES SECTION 574-229-801

Plant Series Issue 1, October, 1965
AT&TCo Standard

Vs V7 &

35 WALL MOUNTED CABINET (LPC)

KSR/RO
PARTS
FIGURE CONTENTS PAGE
] Cover 2
2 Copyholder and Hood 3
3 176950 Back Plate Assembly 4
Numerical Index 5

BELL SYSTEM and TELETYPE TODE CROSS-REFERENCE

Unit Teletype Bell System NOTE:
Description Code Code When ordering parts from this section,
prefix each number with the letters TP,

Cabinet LPC300HF 35E

PAINT FINISH COLOR CODE CHART
(for parts and assemblies requiring a paint finish)
Finish Suffixes Finish Suffixes
Color Wrinkle | Smooth |Textured| Smooth Color Wrinkle | Smooth |Textured} Smooth
Finish Finish { Vinyl | Vinyl Finish Finish Vinyl | Vinyl
FBeige ET Gray, Federal BV GG

Beige, Light EL HC Gray, Green AB (40) | BK GA (45)
Beige, Rose ER Gray, Light EJ HB (68)
Black AA (37) Gray, Covert HE
Black, High Gloss BA (34) Gray, Olive EW GE HF (46)
Black, Semi Gloss BB Gray, Maritime
Blue, Aqua EK Deck Al BJ
Blue, Brussels Lighﬂ EC Gray, Oxford EP
Blue, Medium ES Green, Gray AB (40) | BK GA (45)
Brown, Dark AD (38) Green, Moss EN HD
Brown, Light AC (39) Ivory EM
Fawn HG Pink, Rose EU
Gray, Beige GC Turquoise EV
Gray, Charcoal AL BZ GF HA White EH
Gray, Dark GB Yellow, Pastel 1 EG
The double asterisk (**) denotes a painted part. Suffix to be applied following the part number.
Number in parenthesis indicates Bell System code

Prepared for American Telephone and Telegraph Company by Teletype Corporation.
© 1963 by Teletype Corporation.
All rights reserved.

Printed in U.S.A, Page 1



SECTION 574-229-801

176995
. /1 76996
e

2191
178545+
\ \\ 158649
©

176998 (3-3/16" Wide)
195600 (2-13/16" Wide)

®—70073
= @’$61085 154433 — ; )
- . ~
1205 /@ J 2191 /&
& P 151722
310345
,,—® 176994 1 76990**/

1 76993\ \

178501 4

176997

2191 —@

_ 2658 ’
®—2191 176987%*

©\ 7002

7

**Refer to Page 1 for Finish Suffix

176988%* -

FIGURE 1. COVER

Page 2




ISS 1, SECTION 574-229-801

/ 176986**

TR —— 51692
162591 —_

1; 7002
219
/§§;Lé\@/@/ ]/1151442
==

» L7y ap— 151686
; ] 3640

, ! \
. 153022 153021

i
®-.
D7 ~2658
/®\\ 2191
P s 152890
/3598
® 2191
@?} 52890
¢

/

195782%* ~

)
\151630

**Refer to Page 1 for Finish Suffix

FIGURE 2. COPYHOLDER AND HOOD

Page 3




SECTION 574-229-801

176960
76081 ,
8o \ /
151630~ @-- _ 449\ o
/ ‘{@x\\@) 2146 B F
7002 / & &
180904 / /@
107116 151722
2191
176954
176977 RN~
™~ — 176965 176956 \@ @ .
§,
N
)
»')
7002« o3
@@’i@
9
IO7116\ e \ 2191
180904 &\ JyT 1769 151630 176951
002 E [ ™ 70891
7002~ . |- _ 116201 —
151630~ 50 Lo 176959
[ ]
176963
™~
' o
|
I\ )
I &> |
151572 151630 \]6]708 |
\ 2191 ——— 7002 '
@F — 2191 ' 210 -
| l' // e
117535 y 151631 [ A2
= - <\T’
~ o ==
- “151723 @
176953 |
| 2669 &5
~ (>
2191 AR Y 2449 °
- 151722 176964 — | %
Oog e

199497

Page 4

@\@‘@——wwm
7002

Wy
Exg
‘5‘722// \‘ E—125014
a9’ @>92]46
/ &
199498

FIGURE 3.

176950 BACK PLATE ASSEMBLY




ISS 1, SECTION 574-229-801

NUMERICAL INDEX

( Part Description and Part Description and Part Description and
: Number Page Number Number Page Number Number Page Number
1205  Screw (3-48 x 19/64 Flat) 2 151692  Screw (6-40 x 3/16 Fil) 2, 3 176977  Frame 4
2191 Washer, Lock 2, 3, 4 151722  Screw (6-40 x 3/16 Hex) 2, 4 176978 Nut (3/8 - 21 Hex) 4
2449  Washer, Lock 4 151723  Screw (10-32 x 3/8 Hex) 4 176979  Mount, Vibration 4
{ 2658  Nut (6-32 Hex) 2,3 152890  Washer, Flat 3 176981 Pad, Dome 2
2669  Washer, Lock 4 153020 Guide, Line 3 176982 Pad, Dome 2
3438  Washer, Flat 4 153021 Spring, Torsion 3 176983 Pad, Hood 3
3598 Nut (6-40 Hex) 3 153022 Bushing 3 176984 Pad, Hood 3
g 3599  Nut (4-40 Hex) 2 153023  Handle 3 176986** Tray, Copyholder 3
3640  Washer, Lock 3 154433 Clamp 2 176987** Plate, Bottom 2
N 7002  Washer, Flat 2, 3, 4 155083 Lens, Red Indicator Light 2 176988** Door 2
61085  Washer, Lock 2 156740  Screw (6-40 x 7/32 Hex) 4 176990** Cover, Wall Mount 2
70073  Nut (3-48 Hex) 2 158649  Screw, Thumb (4-40) 2 176991 Pad, Dome 2
70891 Washer, Lock 4 161708 Latch, Magnetic 4 176992  Pad, Dome 2
72565  Washer, Lock 4 162591 Shaft 3 176993  Pad, Door 2
( 74479  Bushing 3 162730  Screw (1/4-20 x 7/16 176994  Pad, Door 2
74805  Screw (10-32 x 3/4 Hex) 4 Hex) 4 176995  Pad, Front 2
76081  Washer, Flat 4 176922  Plate, Back 4 176996  Pad, Front 2
92138  Washer, Flat 4 176950  Plate Assembly, Back 4 176997  Retainer 2
* 92146  Nut (1/4-20 Hex) 4 176951 Bar, Vertical Mounting 4 176998  Window, Glass 2
) 107116  Washer, Lock 4 176953 Bar 4 176999 Gasket, Window 2
# 111345 Bolt 2 176954 Eccentric 4 178501 Pad, Side 2
111346 Spring, Compression 2 176956 Chute, Paper 4 178502 Pad, Side 2
4 116201 Screw (1/4-20 x 1-1/2 Fil) 4 176959 Isolator 4 178545** Door 2
117535  Washer, Flat 4 176960  Bar, Cover Mounting 4 178546** Dome, Front 2
125014  Washer, Flat 4 176963 Plate, Left Side 4 180904  Tab, Terminal 4
151442 Screw (6-40 x 1/2 Hex) 3 176964  Plate, Right Side 4 183261 Screw, Self-Tapping (¥8) 3
151558 Nut, Speed 2 176965 Screw (1/2 -13 x 1 195600  Window 2
151572 Washer, Lock 4 Hex) 4 195782** Hood w/Studs 3
151610 Washer, Flat 2 176966 Screw (3/8-24 x 3/4 Hex) 4 199497 Block, Left 4
151630  Screw (6-40 x 1/4 Hex) 3, 4 176967  Deflector, Paper 4 199498  Block, Right 4
2 151631 Screw (6-40 x 5/16 Hex) 4 176968  Bracket 4 305059  Guide, Form (9-1/2") 2
{ 151686  Screw (4-40 x 3/8 Fil) 3 176969  Screw, Fastener 2 310345  Latch, Flush 2

Page 5
5 Pages





